


AGENCY ACTIONS 
SECTION 343-5(B), HRS 

PUBLICATION FORM (JULY 2012 REVISION)  
 
Project Name:  Second Egg-Shaped Digester and Sludge Storage Tank 
   Sand Island Wastewater Treatment Plant 
Island:  Oahu 
District:  Honolulu 
TMK:  (1) 1-5-041: 005 
Permits: Special Management Area Permit, Air Permit Modification, National 

Pollutant Discharge Elimination Permit, Building Permit, Grading and 
Stockpiling Permit 

 
Proposing/Determination Agency: 
(Address, Contact Person, Telephone) 

Department of Design and Construction 
650 South Beretania Street 
Honolulu, Hawai‘i 96813 
Chris Takeshige, P.E., Acting Director, 768-8480 

Consultant:  
(Address, Contact Person, Telephone) 

R. M. Towill Corporation 
[...]
be completed by December 31, 2035. The Second 
ESD/SST will also provide necessary facility 
redundancy to temporarily shut down one digester 
while the other undergoes maintenance or repair 
work, or in the event of an emergency. 

Land Area: Approximately 13,000 sf of land area is affected by 
the project, including land area occupied by the 
existing ESD/SST and gasholder tank. 

Present Use: The project site presently includes the existing 
ESD/SST, gasholder tank, and flare assembly, as 
well as vacant space reserved for the future ESD. 

State Land Use District: Urban 
PUC DP Long-Range Land Use Vision:  Industrial (Map A.5 Land Use Map, PUC – Central) 
County Zoning District: I-3, Waterfront Industrial 
Special Management Area: Yes 



Project Summary 

Sand Island WWTP, Second Egg‐Shaped Digester (ESD) and Sludge Storage Tank (SST) 

Final Environmental Assessment  viii 

FEMA/FIRM Designation: X (Outside the 0.2 percent annual chance 
floodplain) 

Permits Required: Clearances and permits needed from the various 
Federal, State and City and County of Honolulu 
agencies include but are not limited to the 
following. 
City and County of Honolulu 
DDC 

 Finding of No Significant Impact 
Department of Planning and Permitting (DPP) 

 Special Management Area Permit 
 Construction plan review and approval 
 Building Permit 
 Grading and Stockpiling Permit 

State of Hawai‘i  
Department of Health (DOH) 

 Construction plan review and approval 
 Air Permit modification (Covered Source 

Permit No. 0216-06-C). 
 Renewal of Variance Application No. 

WW268, Docket No. 07-VWW-26 related 
to concentrations of molybdenum in 
biosolids. 

 National Pollutant Discharge Elimination 
System (NPDES) Permit for Construction 
Stormwater 

 



SECTION 1 - Introduction 

Sand Island WWTP, Second Egg‐Shaped Digester (ESD) and Sludge Storage Tank (SST) 

Final Environmental Assessment 1-1 

 

SECTION 1 
Introduction 
 
1.1  PROJECT OVERVIEW 
The City and County of Honolulu (CCH), Department of Design and Construction 
(DDC) plans to expand the existing In-vessel Bioconversion Facility at the Sand Island 
Wastewater Treatment Plant (WWTP) by constructing a Second Egg-Shaped Digester 
and Sludge Storage Tank (“Second ESD/SST”). The planned Second ESD/SST is to be 
located within the Sand Island WWTP property on land owned by the State of Hawai‘i 
and identified by Tax Map Key (TMK) parcel (1) 1-5-041: 005. The CCH Department of 
Environmental Services (ENV) owns and operates the Sand Island WWTP facility. The 
CCH has a contract with Synagro WWT, Inc. (Synagro) to operate the Bioconversion 
Facility. See Figure 1-1, Project Location. 
 
The Bioconversion Facility is part of the Sand Island WWTP solids handling process, 
which replaced the energy-consuming LPO (ZIMPRO) system. The facility is designed to 
treat wastewater sludge for beneficial reuse in compliance with the 1995 Consent Decree 
(Civil No. 94-0765DAE) executed between the CCH, the State of Hawai‘i, and the U. S. 
Environmental Protection Agency (EPA). In 2004, the CCH contracted Synagro to 
design, build and operate the In-vessel Bioconversion Facility at the Sand Island WWTP 
to convert sludge into a pellet fertilizer. This diverts sludge from disposal in the landfill.  
The main components of the existing In-vessel Bioconversion Facility are an ESD for 
anaerobic digestion of the sludge, an SST for sludge storage, a gas holding tank to store 
methane produced by the digestion process, a flare to burn off excess methane, two 
centrifuges for dewatering, and a dryer for pelletizing.  
 
The planned Second ESD/SST will be incorporated as part of the existing Bioconversion 
Facility. One new ESD and SST will be constructed adjacent to the existing ESD/SST. 
The existing gas holding tank and flare will be relocated to make room for the second 
SST. A second gas flare will be installed with the relocated flare. The existing centrifuge 
and dryer were sized to accept the additional process treated sludge from the Second 
ESD/SST and will not be modified. See Section 2.2 for a detailed project description. 
 
1.2  PROJECT PURPOSE AND NEED 
The existing Sand Island WWTP ESD/SST has exceeded its design solid loading rate and 
is susceptible to overloading during peak flow conditions. This is due in part to 
anticipated increased loads resulting from population increases in the service area, and in 
part to increased capture of solids resulting from enhancements to the primary treatment 
system. In addition to ESD/SST capacity constraints, there is no facility redundancy to 
accommodate planned or emergency shut-down for maintenance or repair work: the 
existing ESD must operate continuously.   
 
 



SECTION 1 - Introduction 

Sand Island WWTP, Second Egg‐Shaped Digester (ESD) and Sludge Storage Tank (SST) 

Final Environmental Assessment 1-2 

 



SECTION 1 - Introduction 

Sand Island WWTP, Second Egg‐Shaped Digester (ESD) and Sludge Storage Tank (SST) 

Final Environmental Assessment 1-3 

The purpose of the proposed Second ESD/SST is to provide additional process capacity 
needed for existing loads, and for projected design loads anticipated prior to the upgrade 
of the WWTP to secondary treatment. The secondary treatment upgrade is required by 
the 2010 Consent Decree to be completed by December 31, 2035. The planned 
improvements will also improve system reliability and redundancy. The second ESD/SST 
will allow temporary shutdown of one digester for routine maintenance or repair work, or 
in the event of an emergency. 
 
1.3  BASIS FOR THE ENVIRONMENTAL ASSESSMENT 
In accordance with Chapter 343, Section 5, Hawai‘i Revised Statutes (HRS), this project 
involves the following action that requires the preparation of an environmental 
assessment (EA): 
 

(1) Propose the use of state or county lands or the use of state or county funds; 
 
In addition, the project is located within the Special Management Area (SMA), therefore 
the proposed activity is subject to the preparation of an EA per the requirements of 
Chapter 25, Revised Ordinances of Honolulu, (ROH), and Chapter 205A Hawai‘i 
Revised Statutes (HRS). 
 
Pursuant to the requirements of Chapter 343 HRS, and Chapter 11-200, Hawai‘i 
Administrative Rules (HAR), the proposing agency, the DDC, has determined that the 
proposed project is not expected to have significant environmental effects. Based on 
analysis and review of environmental conditions, project effects, and proposed mitigation 
measures, it is anticipated that a Finding of No Significant Impact (FONSI) will be issued 
for this project. 
 
1.4  PROPOSING AGENCY AND DETERMINATION AGENCY 
In accordance with HRS Chapter 343, Section 5, and HAR Sections 11-200-4 and 11-
200-9, the proposing agency and determination agency for this EA is the CCH DDC. 



SECTION 1 - Introduction 

Sand Island WWTP, Second Egg‐Shaped Digester (ESD) and Sludge Storage Tank (SST) 

Final Environmental Assessment 1-4 

Intentionally Blank 



SECTION 2 – Project Description and Alternatives Considered 

Sand Island WWTP, Second Egg‐Shaped Digester (ESD) and Sludge Storage Tank (SST) 

Final Environmental Assessment 2-1 

SECTION 2 
Project Description and Alternatives Considered 
 
2.1  BACKGROUND INFORMATION 
 
2.1.1  PROJECT LOCATION 
The Second ESD/SST project site is located on Sand Island near the center of the Sand 
Island WWTP, adjacent to the existing anaerobic digester and solids handling building. 
The entrance to the Sand Island WWTP is located on Sand Island Parkway, 
approximately 0.5 miles southeast from the Kalihi Channel bridge. See Figure 1-1, 
Project Location, and Figure 2-1, Aerial View of Sand Island WWTP. 
 
2.1.2  OWNER INFORMATION 
The Sand Island WWTP is located on land owned by the State of Hawai‘i and operated 
by the CCH ENV in accordance with Executive Order No. 3939 issued in 2002. The 
property is identified by TMK parcel (1) 1-5-041: 005. 
 
The CCH ENV owns all of the WWTP facilities and infrastructure, including the In-
Vessel Bioconversion Facilities. The Bioconversion Facilities, including the existing 
ESD/SST and the Second ESD/SST, are operated by Synagro under contract with the 
City. The CCH DDC is responsible for overseeing the design and construction of 
facilities at the Sand Island WWTP. 
 
2.1.3  SAND ISLAND WWTP OPERATIONS 
The Sand Island WWTP began operations in 1978 as a primary treatment wastewater 
treatment plant. The facility treats all of the wastewater flows generated in the Sand 
Island Sewer Basin service area, which extends from Niu Valley in the east, to Salt Lake / 
Aliamanu in the west. 
 
The Sand Island WWTP has undergone a number of major modifications in the past 
decade, including programmed modifications, permit-related modifications and plant 
expansion work (DDC, 2001). As a result of these projects, the facility capacity was 
expanded to an average daily flow rate of 90 million gallons per day (mgd) and peak wet 
weather hydraulic capacity of 271 mgd. The current design data for the existing facility is 
presented in Table 2-1. The facility treatment process is described below in terms of 
liquid waste streams and solid waste streams. 
 
  Table 2-1. 
  Sand Island WWTP – Current (2009) Design Information 
  ______________________________________________ 
  Flows 
   Design Average Flow   90 mgd 
   Intraday Elevated Flow   113 mgd 
   Design Peak Wet Weather Flow  271 mgd 
   Design Storm     2 year 6 hour 
  ______________________________________________ 



SECTION 2 – Project Description and Alternatives Considered 

Sand Island WWTP, Second Egg‐Shaped Digester (ESD) and Sludge Storage Tank (SST) 

Final Environmental Assessment 2-2 

 
 
Figure 2-1, Aerial View of Sand Island WWTP 
Source: Google Earth 
 

 
 
Liquid Waste Stream Processes 
The process flow diagram of the Sand Island WWTP is shown in Figure 2-2. The 
following is a description of the major liquid stream units: 
 

Headworks: This facility was placed in operation in 2005 and replaced the 
original Screenings Building. An influent receiving area receives flows from the 
Ala Moana Pump Station (PS), Hart Street PS, Sand Island Parkway PS, and the 
Fort Shafter PS. The Headworks facility consists of six bar screens with 
associated screenings washers and compactors for screenings removal, six 
Parshall flumes for flow measurement and four aerated grit chambers for grit 
removal. Screenings and grit are conveyed and discharged into a dump truck for 
disposal at the Waimānalo Gulch landfill. 



SECTION 2 – Project Description and Alternatives Considered 

Sand Island WWTP, Second Egg‐Shaped Digester (ESD) and Sludge Storage Tank (SST) 

Final Environmental Assessment 2-3 

 

 
Figure 2-2, Sand Island WWTP Process Schematic (Existing) 
Solid Waste Stream Processes 



SECTION 2 – Project Description and Alternatives Considered 

Sand Island WWTP, Second Egg‐Shaped Digester (ESD) and Sludge Storage Tank (SST) 

Final Environmental Assessment 2-4 

 
Flotator Clarifiers and Primary Clarifiers: The plant consists of six flotator 
clarifiers and two primary clarifiers. The original Sand Island WWTP had only six 
flotator clarifiers to provide advanced primary treatment. The flotator clarifiers 
were originally designed to utilize dissolved air flotation to "float" the solids to 
the surface where surface skimmers remove the solids. Currently, the flotator 
clarifiers are typically utilized in gravity mode as traditional primary clarifiers.  

 
Primary Clarifiers 7 and 8 were added to increase the capacity of the clarification 
system to an average daily flow of 90 mgd. These primary clarifiers were 
designed as gravity-type primary clarifiers. In recent years, the six flotator 
clarifiers and the primary clarifiers have all been operated in gravity mode. Four 
clarifiers are used under normal operations, typically including primary clarifiers 
7 and 8 and two of the original six clarifiers. 

 
Inorganic Chemical Feed Building (ICFB): The ICFB allows the injection of 
chemicals used for chemically enhanced primary treatment (CEPT). Currently 
iron chloride (FeCl3, ferric chloride) is being utilized for advanced primary 
treatment and odor control.  Polymer is also being used for flocculation. 

 
Ultraviolet (UV) Disinfection Facility: This facility consists of three effluent 
screens, six UV disinfection channels and an effluent WWPS. Five of the six UV 
disinfection channels are currently populated with UV lamps. The UV system has 
room for expansion from the current six UV disinfection channels to ten. Four 
channels are used under normal operations. During high flow conditions, the 
effluent pump station is used to provide additional pumping head to discharge the 
treated primary effluent through the 84-inch diameter ocean outfall pipeline. At 
low flow conditions, effluent can be discharged through the 84-inch ocean outfall 
pipeline by gravity. 

 
Ocean Outfall: Effluent is discharged through an 84-inch diameter ocean outfall 
extending nearly two miles offshore to a depth of over 220 feet. The total length 
of the outfall is approximately 14,000 linear feet (lf). The wastewater is diffused 
through the final approximately 3,400 lf of the outfall pipe. 

 
The major solid waste stream processes are as follows: 

 
Gravity Thickeners (GT): Primary sludge from the flotator clarifiers and primary 
clarifiers is pumped to two of the four gravity thickeners where chlorine is added 
to control odors and assist in thickening. 

 
Wet Sludge Storage Tanks (WSST): Thickened sludge from the GTs and primary 
scum from the clarifiers are pumped to the four existing WSSTs. Typically, two 
WSSTs are used under normal operations, but all four may be called into service 
at any time. The WSSTs were originally designed to serve as sludge equalization 
tanks for the original solids handling processes, which formerly included a 



SECTION 2 – Project Description and Alternatives Considered 

Sand Island WWTP, Second Egg‐Shaped Digester (ESD) and Sludge Storage Tank (SST) 

Final Environmental Assessment 2-5 

thermal conditioning system, centrifuges and sludge incinerators. These systems 
have been replaced with the sludge drying and pelletizing system now in 
operation. 
 
Anaerobic Digester: The anaerobic digester involves a continuous feed process 
from the wet sludge storage tanks into the existing ESD. The digester reduces 
solids and produces energy in the form of methane. The methane or biogas is used 
as a fuel source for the sludge heat drying system. A biogas holding tank, 
hydrogen sulfide scrubber, and associated auxiliary equipment (i.e., piping, 
valves) and controls are part of the anaerobic digestion process. After completion 
of the digestion process, the liquid digested biosolids are pumped to the sludge 
drying and pelletizing system.  
 
Sludge Drying and Pelletizing System: The sludge drying and reuse system 
consists of digestion containment, centrifuges and final drying and pelletizing. 
Pelletized sludge is available for use as fertilizer. The anaerobic digester 
operations, sludge drying and pelletizing system are owned by the City and 
operated by Synagro WWT, Inc. under an Operation and Maintenance contract. 
The pellets produced at the facility are beneficially reused as fertilizer for land 
applications at agricultural farms, golf courses and parks. Residual pellet material 
not suitable for marketing is disposed of at the Waimānalo Gulch landfill. The 
majority of the pellet material is being non-commerically used for fertilizer. 
 

Odor Control System 
 
Foul air emissions for the Sand Island WWTP operations directly under the City and 
County of Honolulu are governed by Non-covered Source Permit (NSP) No. 0216-05-N 
Application for Renewal No. 0216-13, issued on August 13, 2009. This includes  
operations from the initial stages of WWTP processing including the headworks, 
clarifiers, gravity thickeners, and wet sludge storage tanks. The permit is scheduled to 